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M1 1 825,531 MHZ 20,01 dem ML 1 1851531 GHz 19.69 dam
T 1 £24.34206 MHz2 10.48 dam Occ Bw 4.125874126 MHZ Tl 1 1.850352 GHz 10.68 dBm Occ Bw 4,105204106 MHz
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M1 1 B835.531 MHz 20.47 dBm M1 1 1.879131 GHz 20.24 dBm
T 1 834.33207 MHz 10.92 dam Occ Bw. 4.125874126 MHz Tl 1 1.8779421 GHz 11.02 dem Occ Bw. 4.115884116 MHz
12 1 £38.45704 MHz 11.19 dém T2 1 18820579 GHz 11,16 dém
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Ref Lavel 30.00 dBm  Offset 14.70 dB RBW 100 kHz Ref Leval 30.00 dBm  Offset 15.40 dB RBW 100 kHz
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M1 1 B45.731 MHz 20.19 dBm M1 1 1.906731 GHz 19.86 dem
T 1 844.54206 MHz 10.60 dam Occ Bw. 4.115884116 MHz Tl 1 1.9055321 GHz 10.35 dem Occ Bw. 4.105894106 MHz
iF] 1 848.65794 MHz 10.94 dam T2 1 1.909638 GHz 10.11 dem
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WCDMA Band IV (RMC 12.2Kbps)
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- e
L U ] QUARARIED we
Date: 21 MAR 2018 225501
&
Ref Level 30.00 dém Offset 15.40 dB RBW 100 kHz
o Att 30d8  SWT 19 ps & VBW 300 kHz  Mode Auto FFT
[@ 1Pk Man
Mi[1] 20.29 dbm|
- L 173179100 GHz
L P T e B, 4125874126 MHz]
1 - T
i \
0 dn
/ \
40 de \
I/ \\
bt Al SW.. TS
20, M \ e —
-30
-40
50 B
0 dn
CF 1.7326 GHz 1001 pts Span 10.0 MHz
marker
Type | Ref | Tre | X-value | Y-value | _Function | Function Result |
M1 1 1.731731 GHz 20.29 dBm
T 1 1,7305321 GHz 10.82 dam Occ Bw. 4.125874126 MHz
iF] 1 17346579 GHz 10.74 dBm
A JU ] FRARICED e
Date: 21 MAR 2018 225535
=
Ref Lavel 30.00 dBm  Offset 15.40 dB RBW 100 kHz
o Att 30d8  SWT 19 ps & VBW 300 kHz  Mode Auto FFT
[@ 1Pk Man
—wmif] 20.06 dbm|
e 1.75317900 GHz]
20 P vy e wi‘mmm\ +.125874126 MHz|
Ty~ 2
0 =
7
/ \
0 dn - X
e / \
7~ vy
A plendiine’s 904 R e s O
-30
-40
508
0 dn
CF 1.7526 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
M1 1 1.753179 GHz 20.06 dem
T 1 1,7505421 GHz 10.49 dam Occ Bw. 4.125874126 MHz
iF] 1 17546679 GHz 10.74 dam
- e
L JU ] QAR e

Date: 21 MAR 2019 22 5506

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : SRQ-Z2332CC

Page Number : A19 of A30
Report Issued Date : Apr. 19, 2019
Report Version . Rev. 01

Report Template No.: BU5-FG22/24/27 Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG910901A

Conducted Band Edge
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820.000 MHz 923.000 MHz 100,000 kHz 822,99550 MHz -45.22 dem -3z.22dp 848.500 MHz 849.000 MHz 10,000 kHz §48.86776 MHZ 24.61 dBm -10.39 dB
823.000 MHz 824,000 MHz 3,000 kHz §23,99701 MHz -14.06 dém -1.06 d8 849.000 MHz 850.000 MHz 3,000 kHz 840,02096 MHz -17.39 dBm -4.30 dB
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820.000 MHz 823.000 MHz 100,000 kHz 822,97453 MHz -48.42 dém -35.42 dp 848.500 MHz §43.000 MHz 10,000 kHz 848.78194 MHz 16.88 dbm -18.12 dB
823.000 MHz 924.000 MHz 3,000 kHz 823,96707 MHz -24.49 dém -11.49 d8 849.000 MHz 850.000 MHz 3,000 kHz 849,03094 MHz -26.45 dBm -13.45 dB
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GSM1900 (GSM)
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1.845 GHz 1.849 GHz 1.000 MHz 1.84898 GHz -34.51 dBm -21.51 dB 1.909 GHz 1,910 GHz 10,000 kHz 1.00987 GHz 24.76 dBrm -10.24 dB
1.849 GHz 1.850 GHz 3.000 kHz 1.85000 GHz -15.39 dBm -2.30.d8 1.910 GHz 1.911 GHz 2,000 kHz 1.91002 GHz -19.23 dBm -6.23 dB
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GSM1900 (EDGE class 8)
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1.845 GHz 1.840 GHz 1.000 MHz 1.84898 GHz -39.26 dBm -26.26 dB 1.900 GHZ 1.910 GHz 10,000 kHz 1.00981 GHz 17.57 dBm -17.43 0B
1.849 GHz 1.850 GHz 3.000 kHz 1.84996 GHz -26.56 dBm -13.56 dB 1910 GHz 1.911 GHz 3.000 kHz 1.91001 GHz 26.01 dBm S13.01 dB
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Lowest Band Edge

Highest Band Edge

] [:e
Spectrum “%3 Spectrum z
Ref Level 30.00 dBm Offset 14.70 dB Mode Auto Sweep Ref Level 20.00 dem  Offset 14.70 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit dheck PABS |_SPURIRHE CHBEKABS_ PABS
2 _ 8 S g ABS Line _$PURIOUS_LINE_ABS_| PABS
20 dsine _$PURIOUS FINE ABS P o0 dhine
10de 10 dBm
dbm: 0 desm
J \ / \
-10 dg ! E -1gd T
| SPURIOUS_LINE_ABS_ X \ \
-20 di { 0 d 1/‘\\
30 d — = A\ 20 d g
-40 dB ‘_—‘\\
Ry g S
-50 dBm
-60 derm -60 dBrr
Start 820.0 MHz 2503 pts Stop 829.0 MH2 Start 844.0 MHz 2503 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822 83367 MHz -27.78 dBm -14.78 dB 844,000 MHz 849,000 MHz 100,000 kHz 846,59900 MHz 8.86 dBm -26.14 dB
823.000 MHz 824,000 MHz 50.000 kHz 823,85928 MHz -24.46 dém -11.46 dB 849.000 MHz 850.000 MHz 50,000 kHz 849.14271 MHz -23,19 dBm -10.19 dB
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1,545 GHz 1.840 GHz 1.000 MHz 1.84892 GHz -19.63 dém -6.63 dB 1.905 GHz 1.910 GAz 100,000 kHz 1.90673 GHz 5.35 dBm ~26.65 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.84986 GHz -24.63 dBm -11.63 dB 1910 GHz 1.911 GHz 50,000 kHz 1.91000 GHz 20,24 dBm “16.24 dB
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WCDMA Band IV (RMC 12.2Kbps)
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855.000 MHz 1.000 GHz 1.000 MHz 904.16667 MHz -36.73 dém -23.73 d8 855.000 MHz 1.000 GHz 1.000 MHz 874.00420 MHz -35.43 dém
1.000 GHz 3.000 GHz 1.000 MHz 2.97513 GHz. -35.97 dBém -22.97 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.89164 GHz -35.55 dBm
3,000 GHz 7.000 GHz 1,000 MHz 6.93826 GHz -29.72 dem -16,72 de 3,000 GHz 7.000 GHz 1,000 MHz 6.83077 GHz -30.99 dem
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30,000 MHz 620,000 MHz 1,000 MHz 385.51974 MHz -37.50 dBm -24,90 dB 30,000 MHz 620,000 MHz 1,000 MHz 67648926 MHz -37.06 dBm -24,06 dB
855.000 MHz 1.000 GHz 1.000 MHz 899.16667 MHz -35.56 dBm 22,56 dB 855.000 MHz 1.000 GHz 1.000 MHz 906.05072 MHz -36.02 dém -23.02 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.67304 GHz -35.82 dam -22.82 de 1.000 GHz 3.000 GHz 1.000 MHz 2.08588 GHz -35.91 dam -22.91 de
3,000 GHz 7.000 GHz 1,000 MHz 5.95538 GHz. -31.63 d&m -18.63 dg 3,000 GHz 7.000 GHz 1,000 MHz 6.86377 GHz -18.13 dg
7,000 GHz .00 GHz 1,000 MHz 7.07012 GHz -34.79 dem 21,79 de 7,000 GHz .00 GHz 1,000 MHz 7.01337 GHz 1,55 dg
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Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit |
30,000 MHz 620,000 MHz 1,000 MHz 366.17441 MHz -36.,95 dBm -23,95 dB 30,000 MHz 620,000 MHz 1,000 MHz 329.85257 MHz -36,50 dBm 90 dB
855.000 MHz 1.000 GHz 1,000 MHz 920.61594 MHz -36,71 dém -23,71 d8 855.000 MHz 1.000 GHz 1,000 MHz 927.93476 MHz -36.76 dBm -23,76 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.08550 GHz -36.30 dam -23.30 de 1.000 GHz 3.000 GHz 1.000 MHz 2.77315 GHz -35.43 dam -22.43 de
3,000 GHz 7.000 GHz 1,000 MHz 6.53581 GHz. -31.20 d&m -18.20 dg 3,000 GHz 7.000 GHz 1,000 MHz 6.91376 GHz. -31.26 dém -18.26 d&
7,000 GHz .00 GHz 1,000 MHz 7.34533 GHz -32,97 dem -19,97 dB 7,000 GHz .00 GHz 1,000 MHz 7.05712 GHz -34.63 dem -21,63 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG910901A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 2540 dém  Offset 15.40 dB Mode Auto Sweep

SGL Count 10/10

[01 Max

20 dhimit $heck

Line _§PURIOUS ) INE_ABS

Spectrum

Ref Level 25.40 dBm
SGL Count 10/10

Offset 15.40 dB Mode Auto Sweep

[01 Max

20 dhimit $heck

[T

Line _§PURIOUS,

LINE_ABS PARS

Date: 21 MAR 2018 220855

50 dbs 50 db
50 d 50 d
70d 70d
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW | Frequency |__Powerabs | ALimit | Range Low Range Up | RBW | Frequency |__Powerabs | atimit |
30.000 MHz 1,000 GHz 1,000 MHz 785.49475 MHz -35,67 dBm -22,67 dB 30.000 MHz 1,000 GHz 1,000 MHz 950.31234 MHz -35,93 dem -22,93 dB
1.000 GHz 1.845 GHz 1.000 MKz 1.64062 GHz -36.38 dBm -23.38 dB 1.000 GHz 1.845 GHz 1.000 MKz 1.64927 GHz -35.03 dBm -22.03 dB
1.915 GHz 3.000 GHz 1.000 MHz 287626 GHz -34.31 dem -2131d8 1.915 GHz 3.000 GHz 1.000 MHz 2.59935 GHz -34.34 dém -2134d8
3,000 GHz 7.000 GHz 1,000 MHz 6.90226 GHz -29,95 dam -16,95 d8 3,000 GHz 7.000 GHz 1,000 MHz 6.98525 GHz -30.08 dem -17.00 d8
7.000 GHz 13.600 GHz 1,000 MHz 12.43589 GHz -32.83 dem -19.83 de 7.000 GHz 13.600 GHz 1,000 MHz 12,37272 GHz -32.72 dem -19.72 de
13,600 GHz 19.100 GHz 1,000 MHz 17.05709 GHz -30.55 dBm -17,55 dB 13,600 GHz 19.100 GHz 1,000 MHz 16.13069 GHz -29.57 dBm -16,57 dB
THNTINND wa CNNRNNERD o
Date: 21 MAR 2015 22.07:39 Date: 21 MAR 2015 22.24:05
Spectrum k2 Spectrum k2
RefLevel 2540 d8m  Offset 1540 dB Mode Auto Sweep RefLevel 2540 d8m  Offset 1540 dB Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 dbt ¢heck 20 dbt ¢heck PAES
Line _§PURIOUS_| INE_ABS Line _§PURIOUS_| INE_ABS PABS
10 10
0 0
30 dem
50 db 50 dB
50 d 50 d
70d 70d
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW | Fraquency |__Ppowerabs | atimit | Range Low Range Up | RBW | Fraquency |__Ppowerabs | aLimit
30.000 MHz 1,000 GHz 1,000 MHz 846.08946 MHZ -36.36 dBm -23,36 d& 30.000 MHz 1,000 GHz 1,000 MHz 765.13493 MHz -36.58 dBm -23,58 dB
1.000 GHz 1.845 GHz 1.000 MKz 1.70797 GHz -36.07 dBm -23.07 dB 1.000 GHz 1.845 GHz 1.000 MKz 1.64167 GHz -36.58 dBm -23.58 dB
1.915 GHz 3.000 GHz 1.000 MHz 2.94610 GHz -34.56 dBm -21.56 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.72126 GHz -35.34 dm -22.34 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.46682 GHz -30.16 dBm -17.16 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.85427 GHz -30.58 dBm -17.58 dB
7.000 GHz 13.600 GHz 1,000 MHz 11.90699 GHz -32.36 dem -19.36 de 7.000 GHz 13.600 GHz 1,000 MHz 11,96968 GHz -33.22 dem -20,22 de
13,600 GHz 19.100 GHz 1,000 MH2 16.63991 GHz -29.87 dBm -16,87 dB 13,600 GHz 19.100 GHz 1,000 MH2 17.36193 GHz -30.21 dBm -17.21 dB
THNTINND wa CNNRNNERD o

Date: 21 MAR 2018 222526

Highest Channel

Highest Channel

Spectrum

Ref Level 25.40 dm  Offset 15.40 dB Mode Auto Sweep

SGL Count 10/10

20 gt ¢heck
Line _§PURIOUS_) INE_ABS,

Spectrum

Ref Level 25.40 dBm
SGL Count 10/10

Offset 15.40 dB Mode Auto Sweep

20 gt ¢heck

[T

Line _§PURIOUS]

LINE_ABS. PARS

TNE_FBS_

Date: 21.MAR 2018 2210 11

50 db 50 da
50 d 50 d
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Range Low Rangeup | RBW | Fraquency |___Ppowerabs | atimit | Range Low Rangeup | RBW | Fraquency |___Ppowerabs | aLimit
30.000 MHz 1,000 GHz 1,000 MHz 992.48626 MHZ -36,07 dBm -23,07 d& 30.000 MHz 1,000 GHz 1,000 MHz 808.27836 MHZ -36.55 dBm -23,55 dB
1,000 GHz 1,845 GHz 1,000 MHz 1.63745 GHz -36.94 dBm 23,94 d 1,000 GHz 1,845 GHz 1,000 MHz 1.48753 GHz -36.61 dBm -23.61 dB
1.915 GHz 3.000 GHz 1.000 MHz 2.85659 GHz -35.01 dém -22.01 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.81442 GHz -35.01 dém -22.01 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.35783 GHz -30.16 dBm -17.16 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.10586 GHz -30.98 dBém -17.98 d&
7.000 GHz 13.600 GHz 1,000 MHz 12.78284 GHz -32.63 dem -19.63 de 7.000 GHz 13.600 GHz 1,000 MHz 12.37555 GHz -32.39 dem -19.39 de
13,600 GHz 19.100 GHz 1,000 MH2 16.85754 GHz -29.73 dBm -16,73 dB 13,600 GHz 19.100 GHz 1,000 MH2 15.27561 GHz -29.41 dBm -16,41 dB
THNTINND wa CNNRNNERD o
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SPORTON LAB.

FCC RF Test Report

Report No. : FG910901A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum #
Ref Level 24.70 dBm
SGL Count 10/10

@1 Max

Offset 14.70 dB Mode Auto Sweep

Spectrum

Ref Level 25.40 cBm
SGL Count 10/10

Offset 15.40 dB

Mode Auto Sweep

(@1 Max

20 abjfait $heck 20 ghifit Gheck PAES
Line _§PURIOUS_| INE_ABS Line _§PURIOUS_LINE_ABS PARS

10 10

0dB 0

-10 de

G

20

Date: 21 MAR 2019 232401

-60 di
60
70 di
70d
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 0.0 GHz (Spurious Emissions
Spurious Emissians Rangelow | Rangeup | RBW | Fraquency |___Powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | PowerAbs | &L 30.000 MHz 1,000 GHz 1,000 MHz 853.90055 MHz -35,99 dém -22,99 dB.
30.000 MHz 620.000 MHz 1.000 MHz 819.01299 MHz -25.62 dBm -12.62 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.84479 GHz -23.05 dém -16.05 d8.
855.000 MHz 1.000 GHz 1.000 MHz 924.00420 MHz -36.60 dem -23.60 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.93850 GHz -35.26 dem 22,26 d&.
1,000 GHz 3.000 GHz 1.000 MHz 2.99113 GHz -35,75 dem -22,75 dB 3,000 GHz 7.000 GHz 1.000 MHz 6.69329 GHz -29,11 dam -16.11d8
3,000 GHz 7.000 GHz 1,000 MHz 6.83877 GHz -21,82 dem -18,82 de 7.000 GHz 13.600 GHz 1.000 MHz 12.33595 GHz -32,29 dem -19.29 d&
7,000 GHz 9.000 GHz 1,000 MHz 7.03862 GHz -34,30 dBm -21,80 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.35221 GHz -28,97 dém -15,97 d8.
| CNNRNNARD e | J GENNRNNED o
Dete: 21 MAR 2019 23:21:28 Date: 21.MAR 2019 22 4559
Spectrum k- Spectrum E
RefLevel 24.70 dBm  Offset 14.70 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 15.40 db Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max (@1 Max
20 abjait $heck 20 gt Gheck PARS
Line _§PURIOUS_| INE_ABS Line _§PURIOUS_LINE_ABS PA
10 10
0dB 0
INE_PBS_
-30
50 -
-60 di
60
70 di
70d
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 0.0 GHz (Spurious Emissions
Spurious Emissians Rangelow | Rangeup | REBW | Fraquancy |___powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 792.28136 MHz -36.58 dBm -23,58 di.
30.000 MHz 620.000 MHz 1.000 MHz 752.68616 MHz -36.88 dBm -23.88 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.75146 GHz -36.87 dém -23.87 d8
855.000 MHz 1.000 GHz 1.000 MHz 950.54348 MHz -36.14 dem -23.14.d8 1.915 GHz 3.000 GHz 1.000 MHz 2.00620 GHz -35.46 dem -22.46 d&.
1.000 GHz 3.000 GHz 1.000 MHz 2.96513 GHz. -36.17 dBm -23.17 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87827 GHz -31.39 dém -18.39 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.85927 GHz -31.15 dem -18,15 de 7.000 GHz 13.600 GHz 1.000 MHz 12.34821 GHz -32.26 dem -19.26 d&
7,000 GHz 9.000 GHz 1,000 MHz 7.02637 GHZ -34,81 dBrm -21,81 dB 13.600 GHz 19.100 GHz 1.000 MHz 17.07163 GH2 -29,77 dam -16,77 d8.
— - — -
CHNANANED e J HIRNRNED e
Date: 21 MAR 2018 232244 Date: 21.MAR 2019 224819
Spectrum k- k3
RefLevel 24.70 dBm  Offset 14.70 dB Mode Auto Sweep Ref Level 26.40 dBm  Offset 15.40 db Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max (@1 Max
20 abjait $heck 20 gt Gheck PAES
Line _§PURIOUS_|INE_ABS Line _§PURIOUS_LINE_ABS, PARS
10 10
0B 0
10 d
| "spurtoUs..
20
30
50
-60 di
-60
70
70d
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 0.0 GHz (Spurious Emissions
Spurious Emissians Rangelow | Rangeup | RBW | Fraquancy |___powerabs | ALimit
Range Low Range U RBW Frequency |  PowerAbs | I 30.000 MHz 1,000 GHz 1,000 MHz 950.00750 MHz -35,90 dem -22,90 d&.
30,000 MHz 820.000 MHz 1,000 MHz 250.49725 MHz -37,33 dém -24,33 dB 1,000 GHz 1,845 GHz 1,000 MHz 1.68643 GHz -36,62 dém -23,62 d8.
855.000 MHz 1.000 GHz 1.000 MHz 855.03623 MHz -30.86 dem -17.86 d8 1.915 GHz 3.000 GHz 1.000 MHz 1.91861 GHz -32.28 dém -19.28 d8.
1.000 GHz 3.000 GHz 1.000 MHz 2.82815 GHz. -35.71 dBm -22.71 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.48531 GHz -30.76 dBm -17.76 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.98125 GHz -29.66 dem -16.66 d& 7.000 GHz 13.600 GHz 1.000 MHz 12.42458 GHz -32.20 dem -19.20 d&
7,000 GHz 9.000 GHz 1,000 MHz 7.05662 GHZ -34,23 dBrm -21,23 dB 13.600 GHz 19.100 GHz 1.000 MHz 17.04727 GH2 -30,02 dam -17,02 d8
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

SGL Count 10/10

Ref Level 30.00 dBm  Offset 15.40 dB

Mode Auto Sweep

[@1 Max

Limit ¢heck PAES
20 dbife—$PLRIOUS | INE_ARS pakS
10
0dB

Date: 21 MAR 2019 230301

50
Start 30.0 MHz 48006 pts Stop 10.0 GHz
Spurious Emissions
Rangelow | Rangelp | RBW | Frequency |__Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz B25.72964 MHz -35,70 deém -22,70 d&
1.000 GHz 1.705 GHz 1.000 MHz 1.70462 GHz -29.71 dm -16.71 dB
1.760 GHz 3.000 GHz 1.000 MHz 2.84913 GHz -35.14 dem -22.14 d8
3,000 GHz 7.000 GHz 1.000 MHz 3.42370 GHz -29,23 dam -16,23 dB
7.000 GHz 13.600 GHz 1,000 MHz 11.89614 GHz -32.00 dem -20.00 de
13,600 GHz 18.000 GHz 1,000 MHz 17.01620 GHz -29,39 dBm -16,39 dB
( i ] -

Middle Channel

Spectrum

Ref Level 30.00 dBm
SGL Count 10/10

Offset 15.40 B

Mode 4uto 5

weep

Limit ¢heck PARS
20 dbife—BPURIOUS JINE AR/ PARS
10
0
-10 B
| srPuRI
=20 di

(W—__ WS TR

W

Date: 21 MAR 2019 23.04:57

S0 d
50
Start 30.0 MHz 48006 pts Stop 10.0 GHz
Spurious Emissians
Rangelow | Rangeup | RBW | Frequency |__Ppowerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz B64,02540 MHz -35,70 dem -22,79 dB
1.000 GHz 1.705 GHz 1.000 MHz 1.63260 GHz -37.04 dBm -24.04 d8
1.760 GHz 3.000 GHz 1.000 MHz 2.67667 GHz -35.40 dem -22.49 di
3.000 GHz 7.000 GHz 1.000 MHz 6.32083 GHz -30.26 dam -17.26 de
7.000 GHz 13.600 GHz 1,000 MHz 11.91217 GHz -33,10 dam -20,10 d8
13,600 GHz 18.000 GHz 1,000 MHz 16.34933 GHz -29,76 dBm -16,76 dB

Highest Channel

Spectrum

Ref Level 30.00 dBm
SGL Count 10/10

Offset 15.40 B

Mode Auto

Sweep

Limit ¢heck
20 dbife—SPURIOUE ) INF_AR
10 diy

W

50
Start 30.0 MHz 48006 pts Stop 10.0 GHz
Spurious Emissians
Rangelow | Rangeup | RBW | Frequency |__Ppowerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 731,20190 MHz -36,30 dem -23,30 dB
1,000 GHz 1.705 GHz 1,000 MHz 1.44567 GHz -36,52 dBm -23,52 dB
1.760 GHz 3.000 GHz 1.000 MHz 1.76039 GHz -26.75 dem -13.75 d8
3.000 GHz 7.000 GHz 1.000 MHz 3.50369 GHz -29.75 dam -16.75 de
7.000 GHz 13.600 GHz 1,000 MHz 12.42033 GHz -32,58 dem -19,56 dB
13,600 GHz 18.000 GHz 1,000 MHz 15.97190 GHz -29,36 dBrm -16,86 dB
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e a0, FCC RF Test Report Report No. : FG910901A
Frequency Stability|
Test Conditions | Middle Channel G(SG'V?,\:;’ (Elfg‘é‘"zggs 3 2!:;“;1
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0048 0.0060
40 Normal Voltage 0.0526 0.0167
30 Normal Voltage 0.0120 0.0538
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0574 0.0335
0 Normal Voltage 0.0191 0.0538
-10 Normal Voltage 0.0084 0.0466 PASS
-20 Normal Voltage 0.0143 0.0167
-30 Normal Voltage 0.0108 0.0478
20 Maximum Voltage 0.0466 0.0514
20 Normal Voltage 0.0155 0.0132
20 Battery End Point 0.0395 0.0395
Note: Normal Voltage = 3.7V. ; Battery End Point (BEP) =3.33V. ; Maximum Voltage =4.07V
Test Conditions Middle Channel Gs(gn;'?ngo (Eggll\inl?::s 8) Nl;i:;i;
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0053 0.0005
40 Normal Voltage 0.0016 0.0016
30 Normal Voltage 0.0027 0.0021
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0170 0.0255
0 Normal Voltage 0.0074 0.0186
-10 Normal Voltage 0.0160 0.0011 PASS
-20 Normal Voltage 0.0218 0.0037
-30 Normal Voltage 0.0005 0.0213
20 Maximum Voltage 0.0053 0.0160
20 Normal Voltage 0.0021 0.0016
20 Battery End Point 0.0133 0.0011
Note:

1. Normal Voltage = 3.7V.

; Battery End Point (BEP) =3.33V. ; Maximum Voltage =4.07V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : SRQ-Z2332CC

Page Number

: A28 of A30

Report Issued Date : Apr. 19, 2019

Report Version

. Rev. 01

Report Template No.: BU5-FG22/24/27 Version 2.0




e a0, FCC RF Test Report

Report No. : FG910901A

Test Conditions | Middle Channel :’I‘.",:n%“’:‘;g;gi; 2!:;“;1

Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0060
40 Normal Voltage 0.0395
30 Normal Voltage 0.0442
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0072
0 Normal Voltage 0.0323

-10 Normal Voltage 0.0048 PASS
-20 Normal Voltage 0.0167
-30 Normal Voltage 0.0311
20 Maximum Voltage 0.0442
20 Normal Voltage 0.0155
20 Battery End Point 0.0012

Note: Normal Voltage = 3.7V. ; Battery End Point (BEP) =3.33V. ; Maximum Voltage =4.07V

Test Conditions Middle Channel xvalc\:n%%g;gg;; Nl;i:;i;

Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0186
40 Normal Voltage 0.0128
30 Normal Voltage 0.0165
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0117
0 Normal Voltage 0.0154

10 Normal Voltage 0.0239 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0117
20 Maximum Voltage 0.0165
20 Normal Voltage 0.0005
20 Battery End Point 0.0032

Note:

1. Normal Voltage = 3.7V.

; Battery End Point (BEP) =3.33V. ; Maximum Voltage =4.07V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International (Kunshan) Inc.
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e a0, FCC RF Test Report

Report No. : FG910901A

Test Conditions | Middle Channel ‘("r'fMDcMQ.'Zi'L'}LL‘)' N';':Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0069
40 Normal Voltage 0.0156
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0058
-10 Normal Voltage 0.0150 PASS
-20 Normal Voltage 0.0167
-30 Normal Voltage 0.0092
20 Maximum Voltage 0.0092
20 Normal Voltage 0.0006
20 Battery End Point 0.0167
Note:
1. Normal Voltage = 3.7V. ; Battery End Point (BEP) =3.33V. ; Maximum Voltage =4.07V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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e a0, FCC RF Test Report Report No. : FG910901A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission
GSM850 (GSM)
_— Over S.G. TX Cable |TX Antenna P
Channel Frfl?nl:_::n;: y ( :::1 ) (I("I;::) Limit Power loss Gain POI?:IZVa)tlon
(dB) (dBm) (dB) (dBi)
1672 -47.03 -13 -34.03 -50.39 2.32 5.68 H
2510 -65.86 -13 -52.86 -68.64 3.02 5.80 H
3345 -64.99 -13 -51.99 -69.60 3.27 7.88 H
Middle
1672 -47.06 -13 -34.06 -50.42 2.32 5.68 V
2510 -65.56 -13 -52.56 -68.34 3.02 5.80 Vv
3345 -64.46 -13 -51.46 -69.07 3.27 7.88 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
. Over S.G. TX Cable | TX Antenna P
Channel Fr(e:nl:lin;: y ( :BR:I ) (:'g:::) Limit Power loss Gain POI?:IZVa)tlon
(dB) (dBm) (dB) (dBi)
1672 -48.89 -13 -35.89 -52.25 2.32 5.68 H
2509.2 -66.21 -13 -53.21 -68.99 3.02 5.80 H
3345 -64.87 -13 -51.87 -69.48 3.27 7.88 H
Middle
1672 -47.06 -13 -34.06 -50.42 2.32 5.68 \%
2509.2 -66.21 -13 -53.21 -68.99 3.02 5.80 \%
3345.6 -64.99 -13 -51.99 -69.60 3.27 7.88 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Kunshan) Inc. Page Number : B1of B4
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e a0, FCC RF Test Report Report No. : FG910901A

GSM1900 (GSM)
_— Over S.G. TX Cable |TX Antenna P
Channel Frfl?nl:_::n;: y ( EIBRnl: ) ( I("I;::) Limit Power loss Gain POI?:IZVa)tlon
(dB) (dBm) (dB) (dBi)
3759 -53.03 -13 -40.03 -57.90 3.55 8.42 H
5640 -56.91 -13 -43.91 -63.25 4.34 10.68 H
7524 -51.68 -13 -38.68 -58.48 5.14 11.94 H
Middle
3759 -54.89 -13 -41.89 -59.76 3.55 8.42 V
5640 -56.83 -13 -43.83 -63.17 4.34 10.68 \%
7524 -51.63 -13 -38.63 -58.43 5.14 11.94 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
. Over S.G. TX Cable | TX Antenna P
Channel Fr(e:nl:lin;: y ( EIBRr: ) ( :'énr::) Limit Power loss Gain POI?:IZVa)tlon
(dB) (dBm) (dB) (dBi)
3759 -57.09 -13 -44.09 -61.96 3.55 8.42 H
5640 -56.73 -13 -43.73 -63.07 4.34 10.68 H
7524 -51.44 -13 -38.44 -58.24 5.14 11.94 H
Middle
3759 -54.02 -13 -41.02 -58.89 3.55 8.42 \%
5640 -56.78 -13 -43.78 -63.12 4.34 10.68 \%
7524 -51.93 -13 -38.93 -58.73 5.14 11.94 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band V(RMC 12.2Kbps)
_— Over S.G. TX Cable |TX Antenna P
Channel Frfl?nl:_::n;: y ( :::1 ) ( I("I;::) Limit Power loss Gain POI?:IZVa)tlon
(dB) (dBm) (dB) (dBi)
1672 -67.97 -13 -54.97 -71.33 2.32 5.68 H
2509.2 -66.44 -13 -53.44 -69.22 3.02 5.80 H
3345 -65.36 -13 -52.36 -69.97 3.27 7.88 H
Middle
1672.8 -65.18 -13 -52.18 -68.54 2.32 5.68 V
2510 -66.73 -13 -53.73 -69.51 3.02 5.80 \%
3345 -65.33 -13 -52.33 -69.94 3.27 7.88 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II(RMC 12.2Kbps)
. Over S.G. TX Cable | TX Antenna P
Channel Fr(e:nl:lin;: y ( EIBRr: ) ( :'énr::) Limit Power loss Gain POI?:IZVa)tlon
(dB) (dBm) (dB) (dBi)
3759 -59.73 -13 -46.73 -64.60 3.55 8.42 H
5640 -55.01 -13 -42.01 -61.35 4.34 10.68 H
7524 -52.06 -13 -39.06 -58.86 5.14 11.94 H
Middle
3760 -59.54 -13 -46.54 -64.41 3.55 8.42 \%
5640 -56.26 -13 -43.26 -62.60 4.34 10.68 \%
7524 -51.77 -13 -38.77 -58.57 5.14 11.94 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band IV(RMC 12.2Kbps)
_— Over S.G. TX Cable |TX Antenna P
Channel Frfl?nl:_::n;: y ( EIBRnl: ) ( :IS::) Limit Power loss Gain POI?:IzVa)tlon
(dB) (dBm) (dB) (dBi)
3465 -54.42 -13 -41.42 -59.14 3.41 8.13 H
5199 -57.90 -13 -44.90 -63.91 4.20 10.20 H
6936 -53.84 -13 -40.84 -60.29 4.91 11.36 H
Middle
3465 -57.11 -13 -44 11 -61.83 3.41 8.13 V
5199 -57.40 -13 -44 .40 -63.41 4.20 10.20 \%
6936 -53.91 -13 -40.91 -60.36 4.91 11.36 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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